2534-007

2532-004
0412-217 2532-004 \ 0403-022
\ *\% 2505-002

G

0412-200

2534-007
2533-024

2534-007
2505-006

2500-049
0412-204

0412-219

2537-002
2534-012]

0412-217

0412-201 _~

2534-007

0412-130

0 0412-217

X 2532-004 )
-
-
e 2532-006 .~ 2506-010
e
2532-006
0402-530

0402-639

'
|
|
|
|
|
|

73

000 No. ooooooo ooo oogmo ooooo
Code No. Name Q'ty Unit price in yen Remarks
0402-530 ooooooooOooooooo 100 1800 goooooooDooooooDoonoo
Landing gear set (White) 1 set ’ Skid foot, pipe, cap and screws attached
0402-532 nopooooo ) 200 oooooo
Skid pipe Caps attached
0402-639 DI;DADDDDDDDDBS . 200
Skid pipe cap g8
0403022 ooooooooo . 200
Gyro mount
0403254 ooooooooooo ) 1000
Skid foot (White) >
sbd0oooooon
0412-130 SD mechanical mount 1 1,000
sb0000000
0412-200 SD fuel tank rubber cushion O 4 O 400
SDO O 0O 0O O 480cc 100 sbOOoo0ooooon
0412-201 SD fuel tank 480cc 1 set 1,500 SD fuel tank rubber cushion attached
0412204 SD ¢19 Brg.l; oooo 100 1,000 Brg.{l] O
SD ¢19 Bearing holder 1 set Bearing attached
sbOoOooooooooo 100 gooo
0412-217 SD body mount set 1 set 600 Screws attached
sbOOooooooooo oooooooo
0412-218 SD main frame st o1 2,500 Screws and nuts attached
2500-049 Brg. p10Xp19X5Z7Z 2 1,200
M3OOOO
2505-002 M3 nut 20 200
M3IOoOOooOoooo
2505-006 M3 nylon nut 10 200
2506-010 FW3X9XIT 20 100
00000o00o00ooom»3 L=1000
2523-020 . 2 400
Rudder control pipe g3 L=1000
00000000 mM3X5
2531-002 Set screw M3X5 10 300
0o0oooooog M3xi2
2532-004 Cap screw M3X12 10 400
00oooooog M3xX2
2532-006 Cap screw M3X20 10 400
0ooooooonO M3x18
2532-038 Cap screw M3X18 10 400
00000 mM3X32
2533-024 Pan-head screw M3X32 10 500
00oooooooo M3X1z2oOoO
2534-007 Tapping screw M3X12 Black 10 100
00o0oooO0ooOoo M3Xxiooo
2534-012 Tapping screw M3X10 Black 10 100
00o0o00o0o0ooo0o0n M2.6X16
2537-002 10 500

Tapping screw M2.6X16 with washer

74




